
75© Springer International Publishing AG 2018 
M. Dezotti et al., Advanced Biological Processes for Wastewater Treatment, 
DOI 10.1007/978-3-319-58835-3_4

Chapter 4
Aerobic Granular Sludge Technology

João Paulo Bassin

4.1  �Introduction

Most wastewater treatment systems, such as the traditional activated sludge process, 
require large areas for their installation, which is mainly due to the need for large 
settling tanks and the low concentration of solids in the aeration basins. Considerable 
excess sludge production, high sensitivity to fluctuations in the applied load, and 
relatively low volumetric conversion capacities (0.5–2.0 kgCOD/m3 day) are some 
disadvantages of the conventional processes.
[...]
tain complete phosphate removal and complete nitrification at the same time. 
Bearing in mind that the selection of organisms with a low growth rate, in this case 
polyphosphate-accumulating organisms (PAOs), was considered to be a prerequisite 
for granulation, the COD was increased once again, and the beginning of aerobic 
granulation was observed. In approximately 3 months, around 30% of the sludge in 
GSBR1 consisted of granules. However, due to an operational failure, 75% of the 
sludge was lost from both reactors (DE BRUIN et al. 2005).

The reactors were again inoculated with the same activated sludge as used before, 
and this time rapid granulation was observed. This enhancement of the granulation 
process was attributable to the sample collection method. With the previously used 
method, many of the granules were crushed/broken during their collection. One month 
after start-up, the granulation in GSBR1 was complete, and the SVI30 was only 55 mL/g. 
The granulation in GSBR2 proceeded more slowly and corresponded to 50% after 1 
month of the reactor start-up. The SVI30 of the sludge present in this reactor was around 
70 mL/g. As the granulation process proceeded, the sludge washout decreased which 
resulted in the accumulation of biomass in the reactors (DE BRUIN et al. 2005).

4  Aerobic Granular Sludge Technology



132

TAY et al. (2005) studied the development of aerobic granules in a pilot-scale 
sequencing batch reactor, inoculated with pre-cultivated granular sludge in a small 
reactor in the format of a column. The authors observed that the granules inoculated 
disintegrated within the first days of operation, although granules were subsequently 
formed. On the other hand, granules which were maintained in the laboratory-scale 
reactor did not disintegrate. The results obtained were related to the different 
hydrodynamic conditions of the reactors in pilot and laboratory scale. Factors such 
as the reactor diameter and the wall effect, as well as the size and location of the air 
diffusers, may have influenced the hydrodynamic conditions in the reactors which, 
in turn, determined the granule properties (TAY et al. 2005).

In general, the results obtained show the potential for the application of granules 
in larger scales, since it was demonstrated that granules can be formed with munici-
pal wastewater and significant levels of nutrient removal can be achieved (DE 
BRUIN et al. 2005). In addition, the research in pilot scale highlighted the difficulty 
in obtaining successful granulation when scaling up from laboratory to larger scales. 
It was clear that greater care and better control of the operational conditions are 
required in order for the formation of aerobic granules to be carried out satisfacto-
rily, which can lead to good reactor performance.

A study on the applicability showed that the granular sludge process is a very 
promising technology from the economic point of view (DE BRUIN et al. 2004). 
Based on the total annual costs, granular sludge reactors operating in sequencing 
batch mode (GSBR) with pretreatment and posttreatment can be more attractive 
than the conventional activated sludge process, with potential savings varying 
within 6–16%. One study on the sensitivity showed that the GSBRs are less sensi-
tive to the price of land and more sensitive to the flow of water originating from rain. 
Due to the potential application of high volumetric loads, the area occupied by 
GSBR systems represents only 25% of the area used by conventional flocculent 
sludge systems. However, granular sludge systems involving only primary treat-
ment may not reach the established effluent discharge standards, mainly due to the 
presence of solids in the effluent resulting from the washout of biomass with unsat-
isfactory settling properties. With stricter standards being imposed with regard to 
effluent discharge, the activated sludge plants must incorporate a posttreatment 
stage, such as sand filtration, or be transformed into bioreactors with membranes. In 
this case, GSBR systems with primary and posttreatment may represent an attrac-
tive alternative (DE BRUIN et al. 2004).

Data on the application of aerobic granular sludge (AGS) in full-scale installa-
tions are still scarcely reported in the literature. Few works have provided detailed 
information on this issue so far. Pronk et al. (2015) reported the implementation of 
the technology for the treatment of domestic sewage in the Netherlands. This work 
provided interesting data related to the operation of the plant. The AGS plant was 
operated in parallel with the existing activated sludge reactor. The AGS reactor 
treats 28,600 m3/day of sewage, which corresponds to 41% of the total influent flow. 
Average influent COD and BOD5 during the field tests were reported to be 506 and 
224 mg/L, respectively.

J.P. Bassin



133

The AGS reactor was operated in sequencing batch mode with simultaneous 
feeding and effluent withdrawal (fill-and-draw operation), reaction and final sludge 
settling, sludge withdrawal, and idle periods. Nitrogen removal was mainly obtained 
by simultaneous nitrification and denitrification (SND). However, non-mixed peri-
ods under anoxic conditions obtained by a recycle from top to bottom of the reactor 
were used as a strategy to improve nitrogen removal performance. During aeration, 
dissolved air concentration was kept between 1.8 and 2.5 mg/L. The cycle time was 
set at 6.5 h at dry weather conditions, and it is reduced to 3 h at rainy weather condi-
tions by shortening the aeration period. The AGS reactor was inoculated with sur-
plus sludge (1 g/L) coming from other full-scale AGS plant located in Epe, the 
Netherlands. No granules were present in the seed biomass, which presented a SVI30 
and SVI5 of 140 and 90 mL/g, respectively (Pronk et al. 2015).

The authors reported the development of a stable and robust granule bed with more 
than 8 g/L of biomass after 5 months of start-up period. SVI5 and SVI30 were found to 
be 45 mg/L and 35 mL/g, respectively. More than 80% of the granular biomass was 
larger than 0.2 mm and more than 60% larger than 1 mm. Effluent nitrogen and phos-
phorus concentrations lower than 7 mgN/L and 1 mgP/L were achieved during both 
summer and winter, complying with the environmental regulations. Maximum nitro-
gen and phosphorus volumetric conversion rates were observed to be 0.17 and 0.24 
kg/(m3 day). The energy usage was around 60% lower than in conventional activated 
sludge reactors, while the volume required for the AGS plant was 33% smaller than 
the existing activated sludge plant (Pronk et al. 2015).

Li et al. (2014) also reported successful granulation in a full-scale SBR treating 
50,000 m3/day of domestic sewage in Yancang wastewater treatment plant, located 
in Haining, China. The wastewater has the following characteristics: COD of 200–
600 mg/L, BOD of 50–105 mg/L, ammonium of 28–40 mg/L, and total phosphorus 
of 2–4 mg/L.  The AGS reactor was inoculated with sludge from the secondary 
settler of an oxidation ditch. The full-scale AGS plant was divided in four tanks, 
operated in fill-and-draw mode. The wastewater was fed from the top of the reac-
tors. The volume exchange ratio varied from 50 to 70%.

After inoculation, the SBR cycle consisted of 40 min filling, around 240 min 
aeration, 60 min settling, and 30 min effluent withdrawal. Subsequently the settling 
time was reduced to 40–50 min. After around 330 days of operation, the SVI30 of the 
granular biomass reached only 47.1 mL/g, while the diameter of the granules was 
0.5 mm. X-ray fluorescence analysis has shown that metal (e.g., iron) and other 
inorganic ions (calcium, silicon, phosphorus) present in the raw wastewater precipi-
tated in the sludge and acted as a core, enhancing granulation. The authors also 
evaluated the polysaccharide concentration in the biomass. The amount of polysac-
charide in the full-scale SBR biomass was higher than in the continuous flow acti-
vated sludge-based reactors (i.e., anaerobic-oxic reactor and oxidation ditch). They 
reported that these EPS components could have mediated cohesion and adhesion of 
cells, contributing to maintain a stable structure of aerobic granules. Moreover, the 
cyclic operation of the SBR consisting of a periodic feast-famine regime, short set-
tling time, and no return sludge was favorable for the development of fast-settling 
particles (Li et al. 2014).

4  Aerobic Granular Sludge Technology



134

Many full-scale aerobic granular sludge treatment plants have been implemented 
in Europe, Africa, Australia and South America. Figure 4.11 shows three examples 
of wastewater treatment plants designed by the company Royal HaskoningDHV, 
which is current market leader in applying aerobic granular sludge process for 
industrial and municipal application. Since 2005 they have full-scale applications 
with their Nereda® aerobic granular sludge technology. Current (2016) project 
portfolio amounts to approx. 30 ranging from smaller industrial applications up to 
2.4 M PE municipal wastewater treatment plants and the amount of references is 
increasing rapidly.

Fig. 4.11  Full-scale demonstrations of aerobic granular sludge technology. In (a), the granular 
reactors are displayed in the bottom of the picture (Provided by Royal Haskoning DHV). (a) 
Nereda® WWTP Garmerwolde, The Netherlands. Operation since 2013. (b) Nereda® WWTP 
Frielas, Portugal. Operation since 2014. (c) Nereda® WWTP Deodoro, Brazil. Operation since 
2016

J.P. Bassin



135

4.8  �Final Considerations and Future Perspectives

The aerobic granulation technology, when compared with conventional processes 
which make use of flocculent biomass, offers many advantages from the technical-
operational point of view. The settling characteristics of granular sludge are by far 
superior to those of conventional activated sludge, which leads to a shorter time 
required for the settling of particles, lower SVI values, and a greater biomass con-
centration in the reactor. The latter characteristic favors the stability of the biologi-
cal system, making it less vulnerable to shock loads of organic or toxic compounds, 
and also increases the treatment capacity of the bioreactor.

The cultivation of granular sludge is mostly carried out in sequencing batch reac-
tors (SBRs). The mode of operation of these reactors is easier when combined with 
the use of biomass in the form of granules. The filling and treated effluent discharge 
phases are to be carried out simultaneously, particularly when a plug-flow regime is 
adopted, with an upward flow through the settled sludge bed. Considering that the 
settling of granules is rapid, a longer period can be allocated to the reaction phase, 
that is, to the actual biological treatment. Another positive characteristic of the use 
of aerobic granules in an SBR is the reduction in the area required for the installa-
tion of the biological treatment system since, in most cases, a secondary settling 
tank is not needed. The greater retention of biomass in the system, which allows an 
increase in the volumetric conversion rates, also contributes to reducing the volume 
of the granular sludge reactor, reducing even further the space requirement.

With the use of aerobic granules, the removal of organic compounds and nutri-
ents (nitrogen and phosphorus) can be carried out simultaneously. The presence of 
different regions within the granules, both aerobic and anoxic/anaerobic, allows 
both heterotrophic and autotrophic nitrifiers to coexist in their structure, favoring a 
high microbial diversity. The stratification of the granule structure means that 
aerobic heterotrophic and autotrophic microorganisms are present in the external 
layer, below which there is a layer with a reduced level of oxygen where facultative 
anaerobic bacteria are located. Finally, in the central region of the granules, anaero-
bic/anoxic microorganisms predominate due to the absence of oxygen. In fact, the 
distribution of aerobic and anaerobic/anoxic regions is strongly influenced by the 
dissolved oxygen concentration and the diameter of the granules. However, the con-
trol of the latter remains a challenge.

While most of the heterotrophic microorganisms are responsible for the degrada-
tion of organic matter, some of them, such as polyphosphate-accumulating organ-
isms (PAOs), may also be present. These are responsible for phosphate removal and 
may also play an important role in the denitrification process (in this case being 
known as denitrifying PAOs, DPAOs) taking place in the anoxic zone of the gran-
ules. The DPAOs use compounds stored intracellularly (polyhydroxyalkanoates, 
PHA) as a carbon source. Some operational conditions of SBRs must be ensured for 
the selection of PAOs, such as the application of a feeding period under anaerobic 
conditions. This procedure also induces the formation of stable granules (important 
for preventing their washout from the reactor) even at low dissolved oxygen 

4  Aerobic Granular Sludge Technology



136

concentrations, since it favors the development of bacteria with a lower growth rate. 
Moreover, it contributes to reduce the investment and running costs and facilitate 
operation in larger scales.

Studies on granular sludge systems for the treatment of industrial wastewater have 
indicated that the use of this technology is suitable for obtaining good removal effi-
ciencies for organic matter and nutrients (N and P). However, in some cases, the use 
of a pre- or posttreatment is recommended to ensure that the wastewater complies 
with the discharge limits imposed by the environmental regulators, particularly con-
sidering that the effluent may contain high concentrations of suspended solids.

The most important aspect of the aerobic granulation process is the start-up 
period, in which the formation of granules takes place. When granules originating 
from other systems in operation are used as the inoculum, the time required for 
aerobic granulation to occur can be minimized. Another drawback associated with 
aerobic granulation relates to the uncertainty regarding criteria such as the stability 
and robustness of the granules, characteristics which can often be affected due to 
operation under certain specific conditions.

Although several studies have been carried out with respect to aerobic granulation 
technology, some issues have not been fully explored in this research area. A better 
understanding of the mechanisms involved in the formation of the granules is one 
point to be considered. Greater attention should be given to the oxygen concentration 
gradients present in the granular sludge, which are determined by the distribution and 
activity of different microbial populations inside the granules. These directly influ-
ence the conversion processes which occur within the granules. Since the oxygen 
concentration profiles are the result of different factors which influence one another, 
such as the diffusion coefficients, conversion rates, granule size, pore size and distri-
bution, and permeability and density, it is difficult to perform experimental studies to 
investigate the effect of each factor individually. In this regard, the development of 
mathematical models certainly represent a valuable tool to provide the understanding 
of important factors which affect the reactor performance and the distribution of 
microbial populations responsible for the biodegradation processes. Furthermore, 
such models are also useful for optimizing the process and for the scaling-up, design, 
and control of reactions in pilot/industrial scale.

Increasing the scale of granular sludge systems alters the hydrodynamics, which 
play an important role in the formation and stability of aerobic granules. Thus, addi-
tional studies in pilot/industrial scales should be conducted. Another promising 
issue to be investigated is a detailed research at the microbiological level in order to 